
1601 J. P. Hennessy Drive, LaVergne, TN  USA  37086-3565   615/641-7533   800/688-6359   www.ammcoats.com Manual Part No.: 8184671 05
HENNESSY INDUSTRIES INC.  Manufacturer of AMMCO®, COATS® and BADA® Automotive Service Equipment and Tools. Revision: 11/06

Parts Identification
READ these instructions before placing unit in
service KEEP these and other materials delivered
with the unit in a binder near the machine for
ease of reference by supervisors and operators.

®

For servicing motorcycle and ATV
tire/wheel assemblies as well as automotive

and most light truck tire/wheel assemblies (holds 6
to 8-inch wheels for manual tire install and removal)

RC-200EX, RC-150EX
Rim Clamp® Tire Changer



2 • COATS Rim Clamp Tire Changer

C

1

2

3
4

6

8

9

25

24

23

22

20

18

17
16

15

5

14

12

13

19

7

29

27
28

45

35

4137

21

36

39 42

43

34

11

26

31

32

* Hose Cut in Half

33

44

30

46

40

10

38

FFoooott  PPeeddaall  AAsssseemmbbllyy



COATS Rim Clamp Tire Changer • 3

Part
Ref No. Description

1 8106301 Hex Washer Head Screw
2 8182586 Guard
3 8182327 Pedal Spacer
4 8181948 Nyliner Bearing
5 8181675 Standard Pedal
6 8181872 Spring Sleeve
7 8181707 Torsion Spring
8 8181918 Bar Spacer
9 8182670 Guide Bracket
10 8181911 Pedal Spacer
11 8104945 1/4 x 1 Self Tapping Bolt
12 8301121 Plain Washer
13 8183398 Pedal Shaft
14 8111609 Hairpin Cotter
15 8181369 1/4-20 UNC Nut
16 8107635 5/16 Std Flat
17 8181981 5/16" Wave Washer
18 8181696 Cam Follower Lever
19 8181708 Extension Spring
20 8182363 Elec. Switch Ext. Bracket
21 8181984 1/4-20 x 1.00 HHCS
22 8182743 Shoulder Screw
23 8181699 Switch Lever
24 8182682 10/24 UNC Centerlock Hex Nut
25 8181728 Switch Actuator Lever
26 8181989 SHCS 10-24 UNC Screw
27 8183031 Switch/Valve Bracket
28 8181983 10-24 x .75, BHSCS Screw
29 8181956 Power Cable Assembly

Part
Ref No. Description

30 8181959 Rubber Boot Cover
31 8184628 Motor Cable Assembly
32 8182682 10/24 UNC Centerlock Hex Nut
33 8182957 Reversing 2HP Switch
34 8181983 10-24 x .75, BHSCS Screw
35 8000378 1/4 NPT Straight Barbed Fitting
36 8181986 4-way Valve
37 8181695 Mounting Block Cam
38 8181977 Clevis Pin
39 8184256 1/4 x 1/4 Male Elbow
40 8184459 3/8 x 25" Black Rubber Hose
41 8120469 Hair Pin Clip
42 8101898 3/8 Straight Barb Fitting
43 8184467 1/4 NPT x 3/8 Male Branch Tee
44 8182734 1/4 18NPT Brass Muffler
45 8184457 3/8 x 25" Red Rubber Hose
46 8101427 Hose Clamp
*47 8181587 Circuit Breaker

(* not shown)



Part
Ref No. Description

1 8182807 Side Panel Cover
2 8182809 Lube Bottle Bracket
3 8000491 Applicator Lube
4 8106259 Lube Bottle
5 8106301 Hex Washer Head Screw
6 8182811 Inflation Cover
7 8104564 Ring Fastener (RC200)
8 8150441 1/4" Star Lockwasher
9 8301142 1/4" Spring Lock Washer
10 8107440 1/4-20 Hex Nut
11 8182497 .375 ID x 36 Hose
12 8183770 Filter/Lubricator Bracket
13 8184256 90 ELL Fitting
14 8101428 Worm Hose Clamp
15 8182827 Filter/Lubricator w/Auto Drain
16 8181147 Inlet Hose
17 8182579 3/4-10 x 5 Hex HD
18 8101898 3/8 1/4 NPT Hose Fitting
19 8107715 3/8-16 UNC x 1 1/4"
20 8000240 Special Washer

Part
Ref No. Description

21 8182076 Shim Kit
22 8120424 3/8-16 UNC Washer
23 8182016 3/4-10 UNC, Lock Nut
24 8182088 Torx Pan Hd Selt Tap
25 8184584 Bead Loosener Pad

4 • COATS Rim Clamp Tire Changer

16

1

6

25

24

17

10
9

8

20

3

2

4

21

19

22

23

5

7

11

14

13

15
12

18

CChhaassssiiss



COATS Rim Clamp Tire Changer • 5

Part
Ref No. Description

1 8182079 Cylinder Seal Kit
2 8184256 Male Elbow Fitting
3 8183310 Cap Bottom
4 8181574 Barrel
5 8182016 3/4-10 UNC Lock Nut
6 8181860 Washer, B.L. Lower Cylinder
7 8183519 Shaft/Washer Assembly
8 8183309 B.L. Cylinder Cap Top
9 8184256 Male Elbow Fitting
10 8181862 Tie Bolt 8" Cylinder
11 8181912 Clip Clevis Retainer
12 8181949 Clevis Pin
13 8107107 Handle Grip
14 8182016 3/4-10 UNC Lock Nut
15 8182009 HHCS 3/4"-10 UNC
16 8120326 B.L. Detent Pin
17 8180230 Spring Extension
18 8182550 B.L. Shaft Pivot Pin
19 8182002 Bead Loosener Arm
20 8182579 3/4-10 x 5 Hex HD

Part
Ref No. Description

21 8182011 HHCS 5/8"-11 UNC
22 8183529 Handle & Pivot Shoe Assembly
23 8182016 3/4-10 UNC, Lock Nut
24 8181951 Pivot Block
25 8182043 5/8-11 Gr.5 Nylon
26 8183666 Storage Tube
27 8106302 3/8-16 x .875 Hex Washer
28 8181354 Bead Lifting Tool
29 8184600 Handle Assembly

(RC-200)

10
98

7

5
4

32

6

1

191816

22

13

24
23

25

15

21

11

12 14 17 20

27

26

28

29

BBeeaadd  LLoooosseenneerr  AArrmm  AAsssseemmbbllyy  &&  CCyylliinnddeerr



6 • COATS Rim Clamp Tire Changer

Part
Ref No. Description

1 8184574 Clamp Assembly
2 8183230 Flat Hd. Soc. Cap Screw
3 8183248 Plastic Jaw Clamp
4 8184570 Motorcycle Clamp
5 8181998 Male Elbow Fitting (RC200)
6 8182250 Plunger Assembly
7 8182248 Carrier Cover Clamp
8 8182249 Carrier Cover Clamp
9 8181929 Bolt-Soc. Hd Cap Screw
10 8182952 Table Top Plate
11 8181733 Pivot Block Clamp
12 8183452 Flange Whiz-Lock Screw
13 8183476 Roll Pin
14 8181734 Pivot Link Weld Assembly
15 8182279 Link Bolt
16 8181731 Pivot Plate
17 8182613 Cylinder Assembly
18 8101039 1/2 Lock Nut
19 8183811 Cylinder Seal Kit
20 8181633 Tabletop Cylinder Tie Bolt

Part
Ref No. Description

21 8181629 Tabletop Cylinder Shaft
22 8181620 Cylinder Top Cap
23 8182719 1/2-13 Locking Jam Nut, Gr.5
24 8181627 Cylinder Sleeve
25 8181622 Cylinder Bottom Cap
26 8181183 5/16-18 Nylon Insert Lock Nut Gr.5

1

19

CYLINDER SEAL KIT

(RC-200)

22

20

23

21

24

25

26

2

3

4

7

6

108

11

12

13

15
14

16

17

18

5

9

TTaabbllee  TToopp  AAsssseemmbbllyy



COATS Rim Clamp Tire Changer • 7

Part
Ref No. Description

1 8182178 Whiz Lock Nut
2 8143044 3/8-16 Nut Tinnerman
3 8181931 Motor Mounting Bracket
4 8184725 1200 RPM Motor - (See Wiring

Diagram)
5 8120325 5/16 x 1.00 Serrated Bolt
6 8181204 Motor Pulley
7 8180047 V-belt
8 8183369 1/4" Hose Fitting
9 8106302 3/8-16 x .875 Hex Washer
10 8182627 Cap Plug
11 8181742 Ser. Hex Flange Bolt
12 8182979 16 MM Bolt Washer
13 8181990 Spider Assembly
14 8181713 O-ring Seal
15 8181712 O-ring Seal
16 8181349 Rotary Coupling
17 8183156 Special Washer
18 8182040 Hex HD Cap Screw
19 8301032 3/8" Flat Washer
20 8183504 Transmission Assembly

(RC-200)

(RC-200)

10

11

12

13

168

17

20

7

8

14

15

18

19

9

2

1

3

5

6

4

SShhaafftt  HHoouussiinngg  AAsssseemmbbllyy



8 • COATS Rim Clamp Tire Changer

A

B

(RC-200)

(RC-150)

31

32

35

28

27

30

29

23

24

25

33

34

B

37

36

39

40

38

26

35

2

9

13

21

1716

11

22

2

19

12

14

10

20

5

18

15

3

4

1

6

5

8

B

2

7

TToowweerr  &&  PPrreessssuurree  AAsssseemmbblliieess



COATS Rim Clamp Tire Changer • 9

Part
Ref No. Description

1 81825963 Inflation Hose Assembly
2 8182090 1/4" x 61" Hose
3 8107980 Air Gauge
4 8107983 Plastic Fastener
5 8101428 Hose Clamp
6 8183502 Bleed Valve Manifold Assy.
7 8000481 1/4" x 6" Hose
8 8000378 1/4" Brass Str. Fitting (RC200)
9 8182221 6" Hose Clamp
10 8000461 1/4" ID Black Hose, 12"
11 8301066 6-32 Kep Hex Nut
12 8184726 1/8 NPT Tee
13 8000378 1/4" Straight Fitting
14 8184673 Air Regulator - Removable Knob
15 8183421 1/4" ID Red Hose, 73"
16 8101898 3/8 1/4 NPT Hose Fitting
17 8108605 Coupler
18 8120441 Nylon Cable Tie
19 8184581 Gauge Cover
20 8184652 Panel Nut
21 8301063 6-32 x 1/2" PPHMS Screw
22 8184588 2 1/2", 0-200 PSI Gauge
23 8182599 Safety Valve
24 8109784 Manifold (RC150)

8183434 Manifold (RC200)
25 8108968 Gauge
26 8182458 Tower/Reciever Cap
27 8107715 3/8-16 UNC x 1 1/4"
28 8000240 Special Washer
29 8101312 Bushing (RC150)

8106188 Strainer Screen (RC200)
30 8107234 1/4" Tee Fitting (RC150)

8104573 3/4" Straight Fitting (RC200)
31 8181172 Hex Head Bolt (RC150)

8183635 Hex Head Bolt (RC200)
32 8182457 .812 ID x 1 1/2 OD
33 8181114 Adjusting Assembly Knob
34 8182305 Air Reciever Tower (RC150)

8183622 Air Reciever Tower (RC200)
35 8181964 Plastic Tray (RC150)

8182805 Upper Cover (RC200)
36 8181137 3/8-16 x 2.25 HHCS Screw
37 8101018 Washer
38 8106303 3/8-16 UNC
39 8182076 Shim Kit
40 8120424 3/8-16 UNC Washer



10 • COATS Rim Clamp Tire Changer

To Bleed
Valve
Manifold

PRESSURE LIMITER

Inflation Bracket RC-150

8

12
13

14

6
5

3

2

1

11

9

10
4

From 1/4
Poppet Valve

7

15

30
34

33

19
21

20

36

16

38

17

18

37

28

3132

30

29

27

26

25

24

23

22

21
20

36

39

35

34

33

16

17

37
38

18

19

Inflation Bracket RC-200

PPrreessssuurree  LLiimmiitteerr  &&  IInnffllaattiioonn  BBrraacckkeett  AAsssseemmbblliieess



COATS Rim Clamp Tire Changer • 11

Part
Ref No. Description

1 8182035 Male St. Fit. 1/8 NPT x 1/4 Tube
2 8111083 Regulator
3 8109472 1/8" Inline Filter
4 8101428 Hose Clamp
5 8109468 Pressure Repeater
6 8110497 90 Deg. Male Elbow Fitting
7 8109471 1/8" Brass Hex Nipple
8 8103649 1/4" Hose x 12" Lg.
9 8182037 Nylon Tube 1/4 OD x 10" Lg.
10 8101428 Hose Clamp
11 8110496 Volumn Chamber
12 8110325 1/4" NPT Male Run Tee
13 8109466 Piloted Valve
14 8111255 Spl Tee-1/4 NPT x 3/8 x 1/4 Tube
15 8111186 Pressure Assembly
16 8181933 Pedal Inflation Valve
17 8107407 Hitch Pin Retainer
18 8143169 1/4-20 Whiz Lock Hex Nut
19 8181932 Valve Bracket
20 8104613 5/8 External Lk Washer
21 8104610 3/4-16 Jam Nut
22 8104611 5/8-11 Jam Nut (RC200)
23 8104612 3/4 External Lk Washer (RC200)
24 8104674 3/4" Valve Bushing (RC200)
25 8106298 3/4 Poppet Valve (RC200)
26 8182020 3/4 NPT x 3/4 Hose Fitting (RC200)
27 8101898 3/8 1/4NPT Hose Fitting
28 8181993 3/4 ID x 15-1/2 Hose (RC200)
29 8107924 .5 to 1.25 ID Hose Clamp
30 8184469 1/4 NPT, 3/8" Fitting
31 8102048 1/4" ID Hose (RC200)
32 8101428 Worm Hose Clamp
33 8181998 Male Elbow Fitting
34 8104600 1/4 Poppet Valve
35 8000378 1/4 NPT Male Run Tee
36 8104673 1/4" Valve Bushing
37 8120408 1/4-20 x 1-3/4 HHCS Screw, Gr. 5
38 8180103 Standard Clevis Pin
39 8000572 3/4 x 90 Deg Plastic Ell (RC200)



12 • COATS Rim Clamp Tire Changer

RIGHT LOCK HANDLE-RC 200

5

6

7

1

2

8

9

10

3

4
12

11

13

14

15

16

17

18

19

20
2

SSwwiinngg  AArrmm  AAsssseemmbbllyy

Part
Ref No. Description

1 8100979 Handle Grip
2 8181082 LH Lock Handle (RC150)

8183673 RH Lock Handle (RC200)
3 8181095 External Retaining Ring
4 8182371 Wave Spring Washer
5 8182029 BHSCS 5/16-18 UNC Screw
6 8181771 Vertical Slide Cap
7 8182028 Compression Spring
8 8181113 1/2"-13 Jam Nut
9 8181788 Lock Plate
10 8181035 Lift Pin
11 8182820-2 Swing Arm Assembly W/C
12 8181740 1/2-13 x 2" Soc Hd Cap
13 8182812 Vertical Slide Shaft
14 8182031 Rubber Stop Bumper
15 8184271 Reciever Bracket
16 8183355 Mount/Demount Assembly
17 8182027 1.32 OD x .406 ID Washer
18 8106302 3/8-16 Whiz Lock Screw
19 8181038 Pivot Pin
20 8182339 Washer Swing Arm Shim Kit



COATS Rim Clamp Tire Changer • 13

Part
Ref No. Description

1 8183679 Tube
2 8183680 Tube
3 8184226 Grease Fitting
4 8120408 1/4 20 x 1 3/4 HH Cap
5 8183638 Stand Off Spacer
6 8181996 Male Straight Fitting
7 8109481 1/4-1/8 NPT Reducer Fitting
8 8183642 3 Position Valve
9 8105615 1/4" NPT Muffler
10 8000376 Elbow Fitting
11 905563 Roll Pin
12 8183639 Handle Grip
13 8183641 Foot
14 8181997 Fitting
15 8183644 Special Cylinder
16 8150124 4.00 Nylon Cable Tie
17 8183637 Retaining Ring
18 8301017 1/2" Ball
19 8182016 3/4-10 UNC Lock Nut
20 8100994 Shoe Spacer

Part
Ref No. Description

21 8181038 Pivot Pin
22 8183625 Long Arm Assembly
23 8183630 Short Arm Weldment
24 8183703 Hex Head Cap Screw
25 8182339 Washer Swing Arm Shim Kit
26 8183636 Spacer

7

14

15

16

12

13

24

20

23

18

11

4
8

17

19

22

21

26

25

27

5 6

10

9

2

1

3

SShhoorrtt  &&  LLoonngg  AArrmm  AAsssseemmbbllyy  ((RRCC220000))



14 • COATS Rim Clamp Tire Changer

DDeeccaall  LLooccaattiioonnss

��

�

�

�

�

�

�

	

�
 inside

panel cover

��

��

�


�

�

��

� 8109888 05

� 8184582 00

�� 8183683 02
(RC200)

 

� 8183778 02

�� 8181285 02

�
 8184660 00

� 8184579 00

� 8109769 02

� 8182059 03

�� 8181970 04

�� 8182768 02

STOP

ROTATION

OFF

CLAMPS

	 8183143 01

� 8183684 02
(RC200)

� 8183709 04
(RC200)

�
 8180237 05



COATS Rim Clamp Tire Changer • 15

Kit # 8113125C
3-Pos. Extended X-Clamps
6"—22" Diameter Wheels
Automotive

Kit # 8183604
Automotive Clamp
Plastic Bootie, Set of 10
Fits Auto Clamps Only

Part # 8435685
Drop Center Aid Tool
For Wide Tires

Kit # 8184432
Plastic Gray
Mount/Demount Head
High Spoke Automotive

Kit # 8184712
Motorcycle Clamp
Plastic Bootie, Set of 4
Replacement Parts

Kit # 8183061
Plastic Robust
Mount/Demount Head
Automotive

Part # 8181329
Tire Spreader Adapter
Works With Auto
Style Clamps

Kit # 8183606
Bead Loosener Shoe Sock
Set of 2

Kit # 8183605
Lift Tool Sock
Set of 10

Kit # 8182963
Automotive Steel Head
Bootie, Set of 12
Fits 8183781 Only

Part # 8108028
Adjustable Tire Spreader
Requires Base

Kit # 8183781
Stainless Steel
Mount/Demount Head
Automotive

UUsseeffuull  AAcccceessssoorriieess



8184671 05 11/06 © Copyright 2005 Hennessy Industries and COATS All Rights Reserved Printed in USA

RRiimm  CCllaammpp®® TTiirree  CChhaannggeerr
All-Air Unit Compressed Air Requirements

COATS® 200EX Rim Clamp® tire changer requires a compressed air power source and 115V, 15AMP electrical
supply. Refer to the table below for exact specifications.

Tire Changer Model Compressor Size

150EX/200EX 5 HP

Oiler and Water Separator Maintenance
The oiler and water separator (on units so equipped) require weekly service. Oil and water levels (indicated on

the level gauge on the side of each bowl) should be checked regularly.

1. Drain the water from the separator by unscrewing the petcock on the bottom of the bowl. Allow water to
drain and tighten petcock securely by hand.

Use only SAE 10W non-detergent oil or an air tool oil for separator/lubricator maintenance. Do not

use substitutes like brake fluid, WD-40®, Marvel Mystery Oil®, or antifreeze, as these materials will

damage seals within the system.

2. Add oil to the oiler if the fluid level is greater than 1/4" from the top of the gauge. Disconnect air supply, bleed
off all compressed air and remove the yellow filler plug in the top of the oiler, and add SAE 10W non-detergent
oil or an air tool oil to bring the level up to 1/4" from the top of the gauge. Replace the filler plug and clean up any
spilled oil.

3. Adjust the oil flow by turning the black flow adjustment ring; turning it to increase or decrease the flow.
Watch the formation of oil drops in the see-through oil chamber. Continually cycle the bead loosener through full
strokes and count the drops during the cycles. The delivery of oil to the air line should be about 1 drop per 10
cylinder cycles. Adjust the flow as required.

Note: An alternate adjustment method for the oil flow is to turn the knob fully clockwise to stop the flow, then
turn it back counterclockwise 1/4 turn.

Transmission Lubrication
The transmission in this machine is a sealed unit packed with grease and should need no regular maintenance.

Air Gauge Check and Recalibration
1. Inflate a standard 15" passenger car tire/wheel assembly to 32 PSI. Use a high quality stick-type pressure

gauge to verify the pressure. Attach the tire changer's inflation hose to the valve stem and check the pressure
reading on the air gauge. If it does not read 32 PSI, recalibrate the gauge:

a. Remove the screw-on lens. Loosen the 2 screws on the face of the gauge. Loosen them just enough
so that the gauge face moves. Do not remove the screws.

b. Rotate the gauge face until the 32 PSI mark is aligned with the gauge needle. Tighten the 2 screws
and replace the lens.

Danger, Warning, Caution, and Instructional Decals
Always make the cleaning of these important decals a part of your regular maintenance routine. If they are dam-

aged or illegible, replace them immediately. Your safety, and the safety of others is involved!

CAUTION



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /Description <<
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000500044004600206587686353ef901a8fc7684c976262535370673a548c002000700072006f006f00660065007200208fdb884c9ad88d2891cf62535370300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef653ef5728684c9762537088686a5f548c002000700072006f006f00660065007200204e0a73725f979ad854c18cea7684521753706548679c300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /DAN <>
    /DEU <>
    /ESP <>
    /FRA <>
    /ITA <>
    /JPN <>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020b370c2a4d06cd0d10020d504b9b0d1300020bc0f0020ad50c815ae30c5d0c11c0020ace0d488c9c8b85c0020c778c1c4d560002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken voor kwaliteitsafdrukken op desktopprinters en proofers. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /PTB <>
    /SUO <>
    /SVE <>
    /ENU (Use these settings to create Adobe PDF documents for quality printing on desktop printers and proofers.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /NoConversion
      /DestinationProfileName ()
      /DestinationProfileSelector /NA
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure true
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles true
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /NA
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /LeaveUntagged
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


